'

F

ANGELSPORTS

PORTABLE BASKETBALL SET
ASSEMBLY AND OPERATING INSTRUCTIONS
WARNING!!

Read all instruction thoroughly before attempting to install or assemble this
equipment. Assembly should be done by adults only.

Part List
1 Backboard @ 1
2 Goal Ring — 1
3 Net 1
i
4 Tools [ 2>—C 4
" >—=C

5 Screw ' 1

6 Top Pole C\\ 1

7 Middle Pole 1

8 Lower Pole - ! 1

9 Base




10 Axle

11 Wheel

12 Lower Brace

13 Cover

14 Bolt, Nuts Washer
M8*70

15 Bolt, washer sets
M6*16

16 Bolt, Nuts Washer
M5*35

17 Bolt, Nuts Washer

M8*65




Step 1

0




Step 2




Step 3

A

N
m&\\
2

\“
7

\_

{

AT
».fl
' —
I|.-_- 4

— 4

Step 4



Step 5




Step 7




